Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : UNIQUE FABRICS 6 MT EDEN ROAD EDEN TERRACE AUCKLAND NEW ZEALAND			ISSUE DAT PRINT DAT ORDER NUM		/2012	
			ORDER NUM	BER : 33222	29	123
SAMPLE DESCRIPTION	Clients Ref: "80898 Linear Fabric: Sheer/stitching/w: Nom Comp: 57% Polyester FF Colour: 110 Natural End Use: Drapery	ide width	er			
AS 1530.2-1993	Test for Flammability of	f Materials				
DATE TESTED:	Flammability Index: 2	Range 0 - 100) for most	material		123
28/11/2012		Length	Width	REELE	ALC: NO	
	Spread Factor: Range 0 - Heat Factor: Range 0 - 1		1 1			Contra of
Sellinization fit	Maximum height (d) mean		3.7		. Notesta	133
	Time (t) cv mean		13.6 n/a	% S	196694553	125
FERENE SEREES	Heat (a) cv mean	n/a 1.5	n/a 1.7	% degC min	212121272761	E.
	cv No of specimens tested	0.0	46.9 9	0 ₀	Seat States LER	11
intended to be th hazard of the mat	e sole criterion for asses: erial in use					
hazard of the mat				DACE		
hazard of the mat	erial in use	(END OF H	REPORT)	PAGE	1	
hazard of the mat	erial in use	(END OF H ed by the National Associa les & Related Products surement rewith NATA's accredita vided by the client unless ource of the tested samplee t shall not be reproduced t shall not be reproduced the names AWTA Product	REPORT) tion of Testing Au : Acc : Acc tion requirement otherwise stated s. The above test r ixcept in full and s Testing and AW	thorities, Australia, 1 creditation No. 9 creditation No. 13 s. Samples, and th . AWTA Ltd makes esuits relate only to 1 hall be rendered voi fA Ltd may be used	for: 183 185 156 eir no AWTA LIMITED	